ASSEMBLY INSTRUCTION

SKU CODE: WF324072 / WF324073

Page: 1 of 13




S

Y
4

N

ANy

+

N\
)
y
N
| W |




Part List (WF324072)

@X2

¢

Top guard

Xl

Footboard

@XZ

@Xl
——

Panel heaboard Back Side Rail
3xl 18 x6
= - =
Front Side Rail Slats
@ x4 x1
M M
Wood Bar Wood Bar

Page: 3 of 13




Part List (WF324073)

Roof rall

@Xl

Z/J

Mid guard panel

Top guard panel

@Xl

— —

T

Bottom guard panel
91

| R S —a)

Connected bar Top Side Rail
S— D
Top Side Rail Top Side Rail

Back (left) Leg

@Xl

&=

Front (left) Leg

Xl

&

Back (right) Leg

@Xl

Front (right) Leg

A\

X4
\

Slats

Page: 4 of 13




Hardware List (WF324072)

No. OUTLOOK DESC QTY
@ Dowel @8*30mm 20pcs
Bolts M6*80mm 26pcs
@ Bolts M6*35mm 14pcs
@ oW Cross dowel M6*13mm | 26pcs
@ *““W Flat head screw #8*25mm | 27pcs
@ “@w Flat head screw #7*12mm | 30pcs
@ Wooden splints 2pcs

@ P Led Light Ipe
@ =S Plastic brace 15pcs
@ % Allen key 60*22*4mm Ipc

@ “““W Flat head screw #8*30mm | 18pcs

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)

Page: 5 of 13




STEP 2

Page: 6 of 13




STEP 3

Ci§§§5 4pcs
S —

6pcs

STEP 4 @ 25 STEP 4.1 @

Page: 7 of 13




3pcs

4pcs

®

STEP 5

STEP 6

Page: 8 of 13




8pcs

B

STEP 7

STEP 8

Page: 9 of 13




14pcs

STEP 10

Page: 10 of 13




20pcs

STEP 11

STEP 12

Page: 11 of 13




\\\@W

STEP 13 @ S 4pcs
®
STEP 14 D| 2= |we

Led light

Page: 12 of 13




STEP 15

FINAL

Page: 13 of 13




